Room temperature structure and transport properties of the incommensurate modulated LaNb_{0.88}W_{0.12}O_{4.06} - Supplemental information

Cheng Li^{1,2}, Stevin Pramana^{1,3}, and Stephen J. Skinner^{1*}

¹Department of Materials, Imperial College London, Exhibition Road, London, SW7 2AZ, UK

²Jülich Centre for Neutron Science JCNS, Forschungszentrum Jülich GmbH, Outstation at SNS, Oak Ridge, TN 37831-6473, USA

³School of Engineering, Newcastle University, Merz Court, Newcastle upon Tyne, NE1 7RU, UK

*corresponding author: s.skinner@imperial.ac.uk, tel +44 (0)20 7594 6782

Surface morphology and chemical composition of various $LaNb_{1-x}W_xO_{4+d}$ samples was verified using SEM. The polished surface, observed using both SE and BES signal, of a $LaNb_{0.88}W_{0.12}O_{4.06}$ sample is presented in Figure S1. No contrast from elemental difference was observed, indicating a homogeneous distribution of the dopant. Chemical composition of the samples was probed using energy dispersive X-ray spectroscopy (EDX). The average composition was obtained by averaging more than 10 spectra, each taken from 200 µm x 200 µm areas (Table S1). Overall, the cation concentration is in reasonable agreement with the expected stoichiometry and no secondary phase was observed in the back scattered images within the detection limit of the instrument.



Figure S1: SEM micrographs showcase the microstructure of LaNb_{0.88}W_{0.12}O_{4.06} using (a) secondary electron (SE) signals and (b) backscattered electron (BSE) signals. No secondary phase was visible from the BSE image.

Table S1: Chemical composition of selected $LaNb_{1-x}W_xO_{4+d}$ phases characterized using EDX and XPS. The quantified atomic percentage was obtained by averaging ten spectra. Nominal concentrations are shown in bold.

	-	LaNb _{1-x} W _x O _{4+d} composition		La(at%) Nb(Nb(at%)	W(at%)
	-	x = 0.12		50	44	6
	-		x - 0.12	50.7 ± 2.2	42.9 ± 1.5	6.4 ± 0.9
tensity	15000 10000 5000	1	Satellit reflectio	e ons		experime fitted difference
Ē	0			2M		
	-5000	-				
		4.5	5.0 5.	5 6.0 2 θ (°)	6.5	7.0

Figure S2: Snapshot of the Rietveld refinement results obtained from synchrotron diffraction data of the LaNb_{0.88}W_{0.12}O_{4.06} phase refined using only the parent phase space group. Black, red and blue lines show the experimental data, modelled data and the difference plot respectively. The black vertical lines mark the theoretical Bragg peak positions of the parent structure. Final goodness of fit parameters $R_p = 10.7\%$ and $R_{wp} = 13.9\%$ were achieved. Intensity attributable to the satellite peaks associated with the modulated structure are indicated.

The modulated phases have different conducting behaviours, Figure S3. The total conductivity of the LaNb_{1-x} W_xO_{4+d} series increases with dopant level and reached its maximum with 12 at% dopant level. The LaNb_{0.88} $W_{0.12}O_{4.06}$ composition has a total conductivity of 8 × 10⁻³ S cm⁻¹ at 863

°C under lab air, comparable with the value reported for other fergusonite related systems. Activation energy for the x = 0.12 composition was 1.49 eV and 1.29 eV respectively for the high and low temperature region.



Figure S3: Total conductivity of $LaNb_{1-x}W_xO_{4+d}$ phases in comparison with the $LaNbO_4$ reference measured under static air. The solid lines highlight the different behaviour between $LaNb_{0.92}W_{0.08}O_{4+d}$ and $LaNb_{0.84}W_{0.16}O_{4+d}$ compositions: the former has two distinctive regions with different E_a whereas the latter has a fixed E_a .